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step:1

step:2

step:3

M

L

KLAAS / GLASS

ALLEN WRENCH M8

ALLEN WRENCH M6

METAL WASHER M6

METAL WASHER M8

OSADE LOETELU / PARTS LIST

KOKKUPANEKUJUHEND / ASSEMBLY INSTRUCTION

TABLE BASE

TABLE RIM

SUPPORTING TUBE

LAUARAAM

TUGIJALG

ALUS

POLT/BOLT M6x25

POLT/BOLT M6x35

POLT/BOLT M8x50

METALLSEIB M6

METALLSEIB M8

VÕTI M6

VÕTI M8

SAMM / STEP 1

SAMM / STEP 2

SAMM / STEP 3



step:4

step:5

SAMM / STEP 4

SAMM / STEP 5




